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LT125 (1999 & Before)
MOWER DECK

TRACTOR - MODEL NO. LT125 (JC12542A)

MOWER DECK
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MOWER DECK
Ref#  Part Number Description
1 532144393 SUB= 144393
2 872140506 BOLT, CARRIAGE
3 532138017 SUB= 138017
4 532138440 SUB= 138440
5 532124670 SUB= 85902
6 532130832 SUB= 130833
8 532850857 SUB= 850857
9 810030600 WASHER LOCK HVY 3/8
10 532140296 SUB= 140296
11 532138498 SUB= 138498
12 532129895 SUB= 129895
13 532137645 SUB= 137646
14 532128774 SUB= 128774
15 532110485 SUB= 110485X
16 532140329 SUB= 140329
17 872110610 BOLT RDHD SQ NECK 3/8-16 X 1.25
18 872140505 BOLT RDHD SQNK 5/16-18 X 5/8
19 532132827 SUB= 132827
20 532136888 SUB= 136888
21 873680500 LOCKNUT, CROWN 5/16-18
22 532134753 SUB= 134753
23 532131267 SUB= 131267
24 532105304 SUB= 105304X
25 532123713 SUB= 123713X
26 532110452 SUB= 110452X
27 532130968 SUB= 130968
28 819111016 WASHER 11/32 X 5/8 X 16 GA
29 532131491 SUB= 131491
30 532157722 SUB= 157722
31 532129963 SUB= 129963
32 532153535 SUB= 153535
33 532137266 SUB= 139729
34 872110614 BOLT
35 532133835 SUB= 133835
36 532131494 SUB= 131494
37 819131316 WASHER 13/32 X 13/16 X 16 GA
40 873680600 NUT, CROWNLOCK 3/8-16
41 532133551 SUB= 133551
43 532140083 SUB= 140083
44 532140088 SUB= 140088
45 532124788 SUB= 4497H
46 532137729 SUB= 137729
48 532133944 WASHER HARDENED SMALLER
49 532155066 SUB= 155066
50 532131340 SUB= 131340
51 532069180 SUB= 69180
52 532139888 SUB= 139888
53 532157388 SUB= 131845
54 532133943 SUB= 133943
55 532155046 SUB= 155046
56 532122052 SUB= 122052X
58 532140086 SUB= 140086
59 532141043 SUB= 141043
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67 532106932 SUB= 106932X

68 532144200 SUB= 144200

71 532142427 SUB= 142427

72 532131870 SUB= 131870

73 532127847 SUB= 127847

74 532121748 SUB= 121748X

75 812000029 RING KLIP #T5304-75

76 532128903 SUB= 128903

77 532127845 SUB= 127845

78 532154809 SUB= 154809

79 532127498 SUB= 127498

80 532153701 SUB= 153701

81 873350600 NUT HEX JAM 3/8-16 UNC

82 532142028 SUB= 142028

83 532120958 SUB= 120958X

84 532156084 SUB= 156084

85 872140618 BOLT RDHD SQ 3/8-16 X 2-1/4

92 873800600 LOCKNUT

128 532153390 SUB= 153390
132 819132203 WASHER 13/32 X 1-3/8 X GA

532130794 SUB= 130794
532144783 SUB= 144783



